CONTENTS B =
MACHINE BED FRAME L G A 1
BUSHINGS MECHANISM F Ak 2
COVER (1) E ) 3
COVER (2) 5 © 4
CRANK SHAFT DRIVE MECHANISM (1) T #AE (1) 5
ARM SHAFT MECHANISM L b A 6
NEEDLE BAR, NEEDLE GUARD MECHANISM Stk 0 AR 7
LOOPER DRIVE MECHANISM IR Y 8
FEED MECHANISM % A ek 9
CRANK SHAFT DRIVE MECHANISM (2) T #hiAE (2 10
/T/ DEVICE T/ A3 Bk B SE AR A 11
PRESSER FOOT MECHANISM JEE oy 4 12
SPREADER MECHANISM L A kA 13
THREAD TENSION MECHANISM B R AEAMAE 14
NEEDLE & SPREADER THREAD HANDLING & B b 4 42 B AR 15
LOOPER THREAD HANDLING Gt kAR 16
LUBRICATION MECHANISM (1) ok HAE (1) 17
LUBRICATION MECHANISM (2) ik HAE (2 18
HR DEVICE SRR 19
ACCESSORIES Pt 45 20
Q DEVICE NG ERE 21
SPECIFIC PARTS (1) = A B 22
ELECTRICAL TYPE PRESSER FOOT LEFTER Tk X 36 B Wy 4 23
BOTTOM TRIMMER MECHANISM JE 801 67 7] % 24
ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM T LA b1 7] e g Ak 25
THREAD STAND BEW 27
ATTACHMENT BOX Fit 4 & 28






MACHINE BED FRAME b 1
Ref. Parts Amt.
No. No. Description o F4 Req.
1 Wi-1 Machine Frame 1 7% 1
2 W1-2 Oil Sight Gauge M E AL 1
3 Wi-3 Bed Pin e XIFH 4
4 W14 Screw (M6-1X20) 2 44 4
5 W1-5 Plug LE 1
6 W1-6 Plug LE 1
7 W1-7 Plug LE 1
8 W1-8 Plug LE 1
9 W1-9 Plug LE 1
10 W1-10 Plug FLE 2
11 Wi1-11 Plug FLE 1
12 Wi-12 Oil Filter Screen W 4 1
13 WI-13 Retaining Ring o3 1
14 W1-14 Felt F L8 1
15 WI-15  Plug LE 3
16 W1-16 Screw (M4-0.7X6) 2 44 2
17 WI1-17 Cover Jk & 1
18 WI1-19  Plug FLE 1
19 W1-20 Rivet 4T 4
20 Wi1-21 Model Plate % 1
21 W1-22 Tube HE 1
22 WI1-25 Name Plate 4y p8 1
23 W1-27 Warning Sticker LR 1
24 W1-29 Screw (M6-1X6) B2 44 2
25 W1-30 Warning Sticker 22 Bh 4K 1
26 W1-31 Oil Seal iRy 1
27 W1-32 Sewing Maching Supprting Block s 1
28 W1-33 Sewing Head Cover (Right) B A 1



10




BUSHINGS MECHANISM BT AHAE 2
Ref. Parts Amt.
No. No. Description oo pA Req.
1 W2-1 Pin BA 1 4% 1
2 W2-2 Needle Bar Bushing(Lower) 442 % (T) 1
3 W2-3 Oil Seal 4t 1
4 W2-4 Needle Bar Bushing(Upper) A E % (L) 1
5 W2-5 Bushing MEE 2
6 W2-6 Oil Seal h 4t 1
7 W2-7 Bushing AEE 1
8 W2-8 Bushing AEE 1
9 W2-9 Bushing AEE 2
10 W2-10 Bushing REE 1
11 W2-11 Bushing MEE 1
12 W2-12 Bushing AEE 1
13 W2-13 Oil Seal i 4t 1
14 W2-14 Bushing SR B 1
15 W2-15 Bushing A 1
16 W2-16 Bushing B E 1
17 W2-17 Bushing R E 1
18 W2-18 Bushing SR B 1
19 W2-19 Bushing A 1
20 W2-20 Bushing SR E 1
21 W2-21 Bushing iR E 1
22 W2-22  Bushing iR E 1
23 W2-23 Bushing A 1
24 W2-24  Bushing iR E 1






COVER (1) ) 3
Ref. Parts Amt.
No. No. Description go 4 Req.
1 W3-1 Sewing Head Cover (Top) BaE L3 1
2 W3-2 O-Ring ORI 2 1
3 W3-3 Oil Sight Window PR 1
4 W3-4 Gasket 1k SR R 1
5 W3-5 Screw (M4-0.7X12) ¥2 24 12
6 W3-6 Sewing Head Cover (Left) BIEA B 1
7 W3-7 Plug LE 1
8 W3-8 O-Ring By il IR 1
9 W3-9 Screw (M4-0.7X8) B2 44 1
10 W3-10 Name Plate 44 h8 1
11 W3-11 Sewing Head Cover (Rear) BB ME 1
12 W3-12 Gasket 1k SR A 1
13 W3-13  Screw (M6-1X10) 37 44 8
14 W3-14 Name Plate A 1
15 W3-15 Thread Guide B R 1
16 W3-16 Thread Takeup Cover TR A 1
17 W3-17 Screw (M5-0.8X14) B2 44 1
18 W3-18 Cord Clamp ®E 1
19 W3-19 Pulley Cover Kira 1
20 W3-20 Screw (M5-0.8X60) 3Z 44 2
21 W3-21 Screw (M4-0.7X4) ¥2 44 1
22 W3-22 Arm Cover(Top) Assembly Bt Em 1
23 W3-23 Bracket B SERE 1
24 W3-24 Screw (M4-0.7X8) 2 44 2
25 W3-25 Washer R 2
26 W3-26 Bracket * B HERE 1
27 W3-27 Screw BT BR 4 1
28 W3-28 Washer IR 3 8] 1
29 W3-29 Eye Guard # B 4% 1
30 W3-30 Screw (M3-0.5X5) B2 44 2
31 W3-31 Washer R 2
32 W3-32 Nut $Z g 1
33 W3-33 Arm Cover(Top) Assembly BIEAT S A 1
34 W3-34 Bracket Assembly #B4a 1
35 W3-35 Screw (M5-0.8X5) B2 44 1




22

(EEYIRRH)




COVER (2) EN) 4
Ref. Parts Amt.
No. No. Description g FA Req.
1 Wi4-1 Top Cover Ltz 1

2 W4-2 Top Cover Gasket LEBEEAR 1

3 W4-3 Screw (M4-0.7X8) ¥Z 44 8

4 W4-4 Flat Spring %k 1

5 W4-5 Screw (M4-0.7X8) ¥Z 44 7

6 W4-6 Bed Cover THREEER 1

7 W4-7 Plug LE 1

8 W4-8 Slide Plate wAR 1

9 W4-9 Bracket / Stitch Plate AR JE 1

10 W4-10 Screw (M3-0.5X6) ¥Z 44 2

11 W4-11 Positioning Bushing EALHRE 2

12 W4-12 Flat Spring iF kA 1

13 W4-13 Screw (M4-0.7X4) ¥2 44 2

14 W4-14 Side Cover BRI EAR(T) 1

15 W4-15 Screw (M4-0.7X12) ¥Z 44 2

16 W4-16 Side Cover fal AR (L) 1

17 W4-17 Bracket / Stitch Plate SR JE 1

18 W4-18 Cover Plate Gasket AT & AR Bl 1

19 W4-19 Pin ] 1

20 W4-20 Top Cover Assembly x4 1

21 W4-21 Cover Plate Assembly Al B AR 4 1
22 W4-22 Bed Cover Assembly TRELEEA 1

23 W4-23 Slide Plate "R 1

24 W4-24 Thread Guide Ha R 1






CRANK SHAFT DRIVE MECHANISM (1)

T#hkAE (1)

Ref. Parts Amt.
No. No. Description g pA Req.
1 W5-1 Crankshaft ZI=NNE - 1
2 W5-2 Screw (M4-0.7X4) ¥Z 24 1
3 W5-3 Screw (M4-0.7X12) ¥2 %4 2
4 W5-5 Main Shaft F 1
5 W5-6 Screw (M6-0.75X4) ¥2 44 2
6 W5-7 Washer £ 2
7 W5-8 Connection A2 1
8 W5-10  Crank REH 1
9 W5-11 Screw (M6-0.75X15) ¥2 24 1
10 W5-12 Bearing RLAR 1
11 W5-13 Screw (M6-0.75X5) X2 4 5
12 W5-14 Bushing AR E 1
13 W5-15 Bushing A E 1
14 W5-16 Timing Belt B LR 1
15 W5-17 Bushing B KRR 1
16 W5-18 Gear Wheel o 1
17 W5-19 Bearing BTN 1
18 W5-20 Screw (M6-0.75X8) B2 44 1
19 W5-21 Set Plate I EAR 1
20 W5-22 Screw (M4-0.7X8) ¥2 24 2
21 W5-23  Screw (M6-1X8) W7 44 1
2 W5-24  Screw (M6-1X10) 37 4 |
23 W5-25  Screw (M6-1X6) 37 4 3
24 W5-26  Pulley R B o |
25 W5-27 O-Ring O7 Jd 35 2
26 W5-28 Bearing AR 1
27 W5-29 Screw (M4-0.7X12) %2 44 2
28 W5-30 O-Ring OR i 3R 2
29 W5-31 Crankshaft Assembly IZINN R: 1
30 W5-32 Bushing Assembly ShAAM A 1
31 W5-33 Bushing Assembly KM E 1
32 W5-34 Bushing Assembly AR E 2 1
33 W5-35 Bushing Assembly ShARMLE W 1
34 W5-36 Machine Pulley Assembly R 4 1
35 W5-37 Connection Assembly AT 1
36 W5-38 Connection Assembly AT 1






ARM SHAFT MECHANISM A AR 6
Ref. Parts Amt.
No. No. Description go 4 Req.
1 W6-1 Motion -ty 4 1
2 W6-2 Bushing WRE 1
3 W6-3 Screw (M5-0.8X10) ¥2 44 2
4 W6-4 Screw (5/16-24X16) 82 44 1
5 W6-5 Screw (M6-1X6) ¥Z 24 1
6 W6-6 Screw (M6-1X6) B2 44 1
7 W6-7 Bearing FLAK 2
8 W6-8 Crankshaft AN 1
9 W6-9 Connection AL 1
10 W6-10  Screw (M4-0.7X6) 32 4 4
11 W6-11  Screw (5/16-24X19) 37 44 1
12 W6-12 Crank Bl 4% 1
13 W6-13 Screw (M6-0.75X12) B2 44 1
14 W6-14 Balance Weight -7 4 1
15 W6-15 Screw (M5-0.8X5) X2 44 2
16 W6-16 Crankshaft Coupling IR s 2 1
17 W6-17 Handwheel Mark F i AR 4L 0T 1
18 W6-18 Screw (M6-1X6) X2 4 7
19 W6-19 Shft B 1
20 W6-20 Bearing LR 2
21 W6-21 O-Ring O i 3% 4
22 W6-22 Handwheel F ¥ 1
23 W6-23 Bushing LAY RS 1
24 W6-25 Gear Wheel o 1
25 W6-26 Screw (M6-1X8) ¥2 4 2
26 W6-27 Crankshaft Assembly =N R4 1
27 W6-28 Bushing Assembly K E 4 1
28 W6-29 Gear (Upper) Assembly B AL o 4 1
29 W6-30 Bushing Assembly KRB 4 1
30 W6-31 Connection AL 1







NEEDLE BAR, NEEDLE GUARD MECHANISM

Stk 4t %

Ref. Parts Amt.
No. No. Description go 4 Req.
1 W7-1 Needle Bar Fam 1
2 W7-2 Needle Bar Clamp FAR St 1
3 W7-3 Screw (11/64-40X10.5) 82 44 1
4 W7-4 Link A7 1
5 W7-5 Pin 1585 1
6 W7-6 Needle Bearing B AT K 1
7 W7-7 Washer E 1
8 W7-8 Guide Block 3R 1
9 W7-9 Guide B 1
10 W7-10 Screw (M4-0.7X12) 32 44 3
11 W7-11 Screw (M3-0.5X2.3) B2 44 1
12 W7-12 Latch Faix 1
13 W7-13 Felt FEH 1
14 W1i-14 Screw (M10-1X3.2) ¥2 4 1
15 W7-15 Spring BE 1
16 W7-16 Thread Guide B R 1
17 W7-17 Needle Holder 4148 1
18 W7-18 Needle &t 3
19 W7-19 Screw (M3-0.5X3) 2 44 4
20 W7-20 Needle Plate £ 1
21 W7-21 Screw (9/64-40X4.5) ¥2 44 2
22 W7-22  Screw (M4-0.7X4) 92 44 4
23 W7-23 Eccentric AN S 1
24 W7-24 Screw (M4-0.7X6) 2 44 1
25 W7-25 Lever ih 4% 1
26 W7-26 Needle Guard (Rear) 2% (12) 1
27 W7-27 Needle Guard (Rear) 4% 6 (142) 1
28 W7-28 Needle Guard (Front) 4+ (AT) 1
29 W7-29 Tension Disc F 4R 1
30 W7-30 Thread Guide "R 1
31 W7-31 Lever il 4% 1
32 W7-32 Screw (M3.5-0.6X8) %2 44 1
33 W7-33 Needle Guard (Front) 4% & (A 1
34 W7-34 Thread Guide 1 AT 1
35 W7-35  Screw (1/8-44X4) 92 44 1
36 W7-36 Needle Bar Assembly Fagz Xk 1
37 W7-37 Needle Holder Assembly sH484 1
38 W7-38 Guide Assembly | 1
39 W7-39 Needle Plate Assembly SR A 4 1
40 W7-40 Needle Guard (Rear) Assembly Hx s 1




NEEDLE BAR. NEEDLE GUARD MECHANISM  4t# - 4t 4448 7
Ref. Parts Amt.

No. No. Description oo P4 Req.

41 W7-41 Needle Guard (Front) Assembly 4% & (AT) A 1

42 W7-42 Link Assemly LR 1

43 W7-43 Eccentric Assembly (TN R ] 1

44 W7-44  Washer A 3

45 W7-45 Needle Plate SHARCGEH A) 1

46 W7-46 Needle Plate SHIR(ZLE A) 1









LOOPER DRIVE MECHANISM AR 8
Ref. Parts Amt.
No. No. Description 5t P4 Req.
1 W8-1 Screw (M6-0.75X5) B2 44 1
2 W8§-2 Eccentric I=ANNE 23 1
3 W8-3 Nut 2 g 1
4 W8-4 Needle Bearing AT bk 1
5 W8-5 Rod HAE 1
6 W38-6 Pin A 1
7 W8-7 Washer # R 1
8 WS-8 Spring Washer ¥R 1
9 W8-9 Guide / Looper Shaft AR 1
10 WS8-10 Screw (M6-0.75X15) N 7S A & IR 4 1
11 W8-11 Screw (M4-0.7X12) ¥Z 44 2
12 W8-12 Screw (M4-0.7X4) ¥2 44 2
13 W8-13 Looper Shaft T A4t E 1
14 W8-14 Washer £y 1
15 W8-15 Screw (M4-0.7X10) B2 44 1
16 W8-16 Screw (M6-1X6) ¥2 24 2
17 W8-17 Washer £ 1
18 W8-18 Lever B’EH 1
19 W8-19 Holder B 1
20 W8-20 Washer EAy 2
21 W8-21 Slider LR 1
22 W8-22 Pin FE AL 4 1
23 W8-23 Holder BN 1
24 W8-24 Washer #R 2
25 W8-25 Shaft i 1
26 W8-26 Looper Bar Bushing T A 4tEeg) dhin £ 1
27 W8-27 Screw (M4-0.7X4) ¥Z 24 1
28 Wg-28 O-Ring IR 1
29 W8-29 Shaft i 1
30 W8-30 Plug A 2
31 W8-31 Looper Holder £) &t 1
32 W8-32 Screw (M3.5-0.6X10) ¥Z 24 1
33 W8-33 Washer AR 1
34 W8-34 Looper %) 4t 1
35 W8-35 Thread Guide B B 1
36 W8-36 Oil Seal s 1
37 W8-37 Looper Holder Assembly %) &t s 1
38 W8-38 Pin Assembly A 1
39 W8-39 Looper Bar Bushing Assembly T A4tEg iR a 1
40 W8-40 Holder Assembly E#E R 1




5tk

LOOPER DRIVE MECHANISM
Ref. Parts

No. No. Description

41 W8-41 Pin

42 W8-42 Holder Assembly

43 W8-43 Looper Shaft Assembly
44 Wg-44 Eccentric Assembly

b EA

1E4H
EEER A
T A4 b
NG R :

Amt.

HHHHE
(@}









FEED MECHANISM A AR AR 9
Ref. Parts Amt.
No. No. Description o FA Req.
1 WO-1 Screw (M5-0.8X8) ¥Z 44 3
2 W9-2 Eccentric 181 ik 1
3 W9-3 Screw (M5-0.8X12) ¥ 44 1
4 W9-4 Needle Bearing B AT K 1
5 WO9-5 Needle Bearing B AT K 1
6 W9-6 Ring CAl a2k 1
7 W9-7 Ring CAl a3 1
8 W9-8 Rod AR 1
9 W9-9 Rod Assembly AT 1
10 W9-10 Crank eh 4% 1
11 WO-11 Oil Felt 1% 48 2
12 WO-12 Washer A 1
13 WO-13 Screw (M3-0.5X6) ¥2 44 1
14 W9-14 Rod iEAE 1
15 WO-15 Link AT 1
16 W9-16 Link AT 1
17 W9-17 Screw (M6-0.75X5) X2 44 2
18 W9-18 Pin B 2
19 W9-19 Screw (M5-0.8X10) 2 44 1
20 W9-20 Felt i3 1
21 W9-21 Pin $ih 1
22 WO9-22 O-Ring HIE 1
23 W9-23 Screw (M4-0.7X10) 2 44 1
24 Wo-24 Crank eh 4% 1
25 W9-25 Screw (M6-0.75X6) ¥Z 44 2
26 W9-26 Screw (M4-0.7X4) 2 44 2
27 WO-27 Link B 4% 1
28 W9-28 Liner WME 1
29 W9-29 Guide i 1
30 W9-30 Nut $E 1 1
31 W9-31 Spring 9 1
32 WO9-32 Screw B 1
33 W9-33 Shaft il 1
34 W9-34 O-Ring IR 2
35 W9-35 Lever 3 B AT 1
36 W9-36 Screw Assembly B b4 1
37 W9-37 Indication Plate % E & 1
38 W9-38 Screw (M4-0.7X10) B2 44 2
39 W9-39 Screw 3R B 1
40 W9-40 Ring CA 4n3g 1




FEED MECHANISM A AR AR 9
Ref. Parts Amt.
No. No. Description o FA Req.
41 W9-41 Ring CHRlfazz 1

42 W9-42 Link Assembly vh 4% 48 1

43 W9-43 Pin 1545 1

44 W9-44 Lever Assembly FE AL 4 1

45 W9-45 Sticker Bh 4% 1

46 W9-46 Eccentric Assembly V=ANNE R4 1









CRANK SHAFT DRIVE MECHANISM (2)

T s 4E (2)

Ref. Parts Amt.
No. No. Description o FA Req.
1 W10-1 Link Assembly EHmEE M 1
2 W10-2 Oil Wick b s 1
3 W10-3 Screw (M2.5-0.45X5) X2 44 1
4 W10-4 Crankshaft B 1
5 W10-5 Screw (M6-0.75X5) ¥2 24 2
6 W10-6 Oil Seal iRy 1
7 W10-7 Screw (M6-0.75X4) ¥ 44 2
8 W10-8 Collar AL LR 2
9 W10-9 Screw (M5-0.8X5) B2 44 2
10 WI10-10  Screw (M6-1X6) 32 44 1
11 WI10-11 Crankshaft Assembly B 20 1
12 W10-12 Crank B 4% 1
13 W10-13  Main Feed Dog EEM 1
14 W10-14  Crank Assembly vh 47 41 1
15 W10-15 Collar EAL B IR 1
16 W10-16 Screw (M4-0.7X8) ¥2 44 2
17 W10-17 Block s 1
18 W10-18 Block 5 1
19 W10-19  Differential Feed Dog EEEME 1
20 W10-20 Screw (M4-0.7X8) k2 44 6
21 W10-21 Pin ) 2
22 W10-22 Crank Pin B3R 1
23 W10-23 Differential Feed Rocker Lever R B £ g A 1
24 W10-24  Main Feed Bar TEMEE 1
25 W10-25  Differential Feed Bar EHEAEE 1
26 W10-26  Differential Feed Dog (Middle) ZEE(F RN 1
27 W10-27  Feed Dog Bar, C.Set BB ST 4B R, 1
28 W10-28 Guide E AR 1
29 W10-29  Differential Feed Rocker Lever Assembly MR EEET A 1
30 W10-30 Guide (Right) B F A 1
31 W10-31  Crankshaft FE A E b 1
32 W10-32 Guide E AR 1
33 W10-33 Washer 3R 2
34 W10-34 Link AR 1
35 W10-35 Screw (M4-0.7X18) B2 44 1
36 W10-36 Block IR 1
37 W10-37  Driving Connection Bushing g AT ME 1
38 W10-38  Collar Assembly EARERM 2
39 W10-39 Oil Wick O 1
40 W10-40 Crankshaft Assembly A Edh 1




CRANK SHAFT DRIVE MECHANISM (2)

Tkt (2

Ref. Parts Amt.
No. No. Description oo 4 Req.
41 W10-41 Collar Assembly EALER M 1
42 W10-42  Washer #h 2
43 W10-43  Differential Feed Dog (Middle) ZEE (PR NE)CGLFR) 1
44 W10-44  Pin K A 4t 2
45 W10-45  Oil Wick o % 1
46 W10-46  Link Assembly AT 1









/T/ DEVICE [T/ f5) AR B i #R AR 11
Ref. Parts Amt.
No. No. Description 5t pA Req.
1 Wi11-1 Directly Driving Type Mini-Servo Motor A AR 5 iE 1

2 WI11-2 Washer A 3

3 Wi11-3 Guide E R 1

4 Wli1-4 Handwheel F 5 1

5 W11-5 Screw (M5-0.8X8) B2 44 2

6 W11-6 Guide E R 1

7 W11-7 Screw (9/64-40X7) ¥2 44 3

8 W11-8 Cover #ZE 1

9 W11-9 Screw (M5-0.8X14) ¥2 4 2

10 WI11-10  Cord Clamp BB 1

11 WI11-11  Cover #E 1

12 W11-12 Ventilator )W) 1

13 W11-13 Screw (M5-0.8X12) ¥2 44 4

14 WI11-14  Silencer HE B 2

15 W11-15  Control Box 1% ] 46 1

16 WI11-16  Lamp & 1

17 W11-17 Screw (M4-0.7X6) ¥2 44 7

18 W11-18  Guide -y 1

19 W11-19 Screw (M5-0.8X8) 2 44 1

20 W11-20 Washer EAy 2

21 W11-21  Retaining Ring jo3g 1

22 W11-23 Screw (M3-0.5X5) ¥2 44 3

23 W11-24 Screw (M4-0.7X8) ¥2 44 4

24 W11-28 IC Guide ICHR 1

25 W11-29  Plate B EAR 1

26 W11-30  Plate R EAR 1

27 WI11-31  Handwheel Assembly F 448 1



Al




PRESSER FOOT MECHANISM JR Jop % e 12
Ref. Parts Amt.
No. No. Description oo FA Regq.
1 Wi12-1 Adjusting Bar 3 B AR 1
2 Wi12-2 Nut 3 & SR 1 1
3 W12-3 Spring % 1
4 W12-4 Spring % 1
5 W12-5 Presser Bar JE B A 1
6 W12-6 Seal Plng e 2
7 W12-7 Presser Bar Clamp B A 5] 3, 1
8 W12-8 Screw (11/64-40X11.5) ¥2 44 1
9 W12-9 Guide R 1
10 W12-10  Screw (M4-0.7X20) 32 4 2
11 W12-11 Screw (9/64-40X7) ¥2 44 1
12 W12-12  Adjusting Bar Assembly S E A4 1
13 W12-13  Lever B 1
14 W12-14  Collar LB 1
15 W12-15 Screw (11/64-40X6) %2 4 1
16 W12-16 Link AR 1
17 W12-17 Screw (3/16-32X3) ¥2 4 2
18 W12-18  Spring %% 1
19 W12-19  Collar LB 1
20 W12-20 Screw (11/64-40X4) X2 44 2
21 W12-21 Bell Crank ( Upper) L dhim 1
22 W12-22 Screw (11/64-40X14.5) %2 4 1
23 W12-23  Link BHED A 1
24 W12-24 Screw (11/64-40X4) ¥2 4 2
25 WI12-25  Bell Crank ( Lower) T eh 4% 1
26 W12-26 Screw (1/4-40X7) B2 44 1
27 W12-27 Shaft B 1
28 W12-28 Lever JE P 1 de 1
29 W12-29 Screw (M5-0.8X10) ¥Z 44 1
30 W12-30 Pin S 1
31 WI12-31  Bracket T Fop 4T A2 3R B 46 22 1
32 W12-32 Screw (M4-0.7X8) ¥Z %4 2
33 W12-33 Screw (M5-0.8X25) ¥Z 44 1
34 W12-34 Nut 2| 1
35 W12-35  Guide Assembly R 1
36 W12-36  Presser Foot Assembly JE Bap 1
37 W12-37  Link Assembly EHD R 1
38 W12-38 Collar Assembly LRI A 1
39 W12-39  Collar Assembly EALE R M 1
40 W12-40  Lever Assembly B4R de 40 1
41 W12-41  Bracket Assembly FERPATAZ A B dE 4 4 1
42 W12-42  Lever Assembly B M2 de 4a 1
43 W12-43  Bracket Assembly JE REp AT 42 38 Bp H6 22 1






SPREADER MECHANISM L £ R kAR 13
Ref. Parts Amt.
No. No. Description o FA Req.
1 W13-1 Eccentric AN RS 1
2 W13-2 Screw (M4-0.7X8) ¥ 44 2
3 W13-3 Connection AL 1
4 W13-4 Crank Bh 4% 1
5 W13-5 Screw (M6-0.75X12) ¥Z 24 1
6 W13-6 Screw Pin 1545 1
7 W13-7 Washer A 1
8 W13-8 Nut g 1
9 W13-9 Shaft i 1
10 W13-10 Washer R 1
11 W13-11 Ring CAl 4n g 1
12 W13-12 Crank Bl 4% 1
13 W13-13 Screw (M6-0.75X5) 2 44 2
14 W13-14 Block s 1
15 W13-15  Needle Bearing AT B K 1
16 W13-16 Collar EALE R 1
17 W13-17 Screw (1/8-44X3.5) B2 44 2
18 W13-18  Crankshaft il B 1
19 W13-19 Felt K 1
20 W13-20  Lever R 1
21 W13-21 Screw (M4-0.7X10) ¥2 44 1
22 W13-22 Screw (M4-0.7X12) 2 44 1
23 W13-23  Spreader &gt 1
24 W13-24 Oil Guard Hdm#EA 1
25 WI13-25  Shaft Assembly $ih 28 1
26 W13-26  Crank Assembly wh A% 48 1
27 W13-27  Crankshaft Assembly B A% 41 1
28 W13-28  Crank Assembly i A% 48 1
29 W13-29  Collar Assembly i 1
30 WI13-30  Lever Assembly AR 4 1
31 W13-31  Eccentric Assembly o E 1



14

O \\\
8/ S
= m
/
/




THREAD TENSION MECHANISM

S S Wik 3,

Ref. Parts Amt.
No. No. Description o FA Req.
1 W14-1 Thread Guide W40 e 1
2 Wi14-2 Screw (M4-0.7X8) $Z 44 4
3 W14-3  Pipe 4 45 2
4 W14-4 Latch BR B 2R 1
5 W14-5 Screw (M4-0.7X6) ¥2 24 1
6 W14-6 Crank i 4% 1
7 W14-7 Screw (M5-0.8X12) ¥2 4% 1
8 W14-8 Washer £ 2
9 W14-9 Lever A 1
10 W14-10 Collar =INN 1 i 1
11 W14-11 Screw (11/64-40X12.5) $E 44 1
12 W14-12  Bracket RREERE 1
13 W14-13  Thread Releaser RG IR 1
14 W14-14 Pin EGiEg] 1
15 W14-15  Tension Control Mechanism Vb ta 1
16 W14-16 Thread Guide HgH 5
17 W14-17  Thread Guide B K 5
18 W14-18 Felt F L8 5
19 W14-19  Spring (Light) 38 % (59) 1
20 W14-20  Tension Post Collar SR 5
21 W14-21  Screw Stud B 5
22 W14-22  Tension Dist j’\ &% h 10
23 W14-23  Cup %% 2% [ 5
24 W14-24  Spring (Heavy) 9%%(3@) 3
25 W14-25  Spring Bushing i 5
26 W14-26  Post Nut Fh 4 AR 5
27 W14-27  Spring (Middle) (T ) 1
28 W14-28  Crank Assembly i A% 48 1
29 W14-29  Thread Guide Assembly Wiz 1
30 W14-30  Lever Assembly HH m 1




15




NEEDLE & SPREADER THREAD HANDLING 4t & E#rspidspikss 15
Ref. Parts Amt.
No. No. Description oo FA Req.
1 W15-1 Thread Takeup B R 1
2 WI15-2 Screw (M4-0.7X8) ¥ 44 8
3 W15-3 Washer A 4
4 W15-4 Spring Washer 8% 33 1
5 W15-5 Lever Assembly E SR 1
6 W15-6 Screw (M5-0.8X16) B2 44 1
7 WI15-7  C-Ring CAlJu3 1
8 W15-8 Washer E 1
9 W15-9 Screw (1/8-44%3.5) 2 44 2
10 W15-10 Shaft $h 1
11 W15-11 Screw (M4-0.7X8) B2 44 1
12 W15-12  Spring Washer ¥ E A 1
13 WI15-13  Washer A 1
14 W15-14  Thread Guide "2 A 1
15 W15-15 Screw (M4-0.7X7) X2 44 1
16 W15-16 Thread Guide B R 1
17 W15-17 Collar FhHIR 1
18 W15-18  Thread Support Hy ek 1
19 W15-19 Screw (M4-0.7X10) 2 44 1
20 W15-20  Washer # R 2
21 W15-21  Thread Guide Bracket 42 1
22 W15-22  Shaft Assembly b4 1
23 W15-23 Collar Assembly BhIE 4 1
24 W15-24  Thread Guide Assembly Hee R 1
25 W15-25  Thread Guide Assembly B ha 1
26 W15-26 Thread Guide Assembly Hg Ra 1
27 W15-27  Tension Disc 4R 2
28 W15-28  Spring 5% 3 1
29 W15-29 Thread Takeup B R 1
30 W15-30 Screw (1/8-40X3.5) B2 44 1
31 W15-31  Thread Guide TR 1
32 W15-32 Thread Guide B R 1
33 W15-33 Thread Guide B K 1



16




LOOPER THREAD HANDLING ot kAR 16
Ref. Parts Amt.
No. No. Description o FA Req.
1 W16-1 Looper Thread Takeup WA Y B 1
2 W16-2 Screw (M4-0.7X4) ¥ 44 4
3 W16-3 Bracket / Loper Thread Guide Bt 1
4 W16-4 Thread Guide H R 1
5 W16-5 Washer R 2
6 W16-6 Screw (M2.5-0.45X4) B2 44 2
7 W16-7 Thread Guide "R 1
8 W16-8 Shaft B 1
9 W16-9 Screw (M6-1X6) 2 44 4
10 W16-10  Coolar B 1
11 W16-11 Screw (M3-0.5X3) ¥2 44 1
12 W16-12  Screw (M5-0.8X5) 3 44 1
13 W16-13  Thread Support BB R 1
14 W16-14 Screw (M3-0.5X6) 2 44 1
15 W16-15  Gear Wheel R 1
16 W16-16  Gear Wheel o 1
17 W16-17  Timing Belt B R 1
18 W16-18  Feed Drive Shaft Cover I 1
19 W16-19 Screw (11/64-40X7) 2 44 3
20 W16-20 Shaft % 1
21 W16-21  Lever Assembly WL B 4 1
22 W16-22  Gear Wheel Assembly o ma 1
23 W16-23  Collar AL BT 1
24 W16-24  Thread Eyelet g kR 1
25 W16-25 Screw (M4-0.7X6) B2 44 1
26 W16-26  Bearing LK 2
27 W16-27 Ring CAl 4n 3 2
28 W16-28 Ring CARl 4n g 1
29 W16-29  Gear Wheel Assembly R 1
30 W16-30  Bracket / Looper Thread Guide Assembly Bofem 1
31 W16-31 Collar Assembly ERLEIRM 1






LUBRICATION MECHANISM (1)

“mdAs (1)

17

Ref. Parts Amt.
No. No. Description oo FA Regq.
1 W17-1 Pipe “ bR 1
2 W17-2 Joint Screw ¥2 4B 1
3 W17-3 Tube o 1
4 W17-4 Joint A 4
5 W17-5 Screw (M4-0.7X6) ¥Z 44 2
6 W17-6 Joint Screw PG HEE 2
7 W17-7  Pipe 474 1
8 W17-8 Felt A 1
9 W17-9 Screw (M5-0.8X5) 2 44 1
10 W17-10  Felt FEI 1
11 W17-11 Cord Clamp =S 1
12 W17-12  Screw (M4-0.7X6) 32 44 3
13 W17-13  Qil Distributor Assembly "Hl e 4 1
14 W17-14  Suction Pipe Bushing = ERE 1
15 W17-15  Pipe Assembly = 4R 4 1
16 W17-16 Nut $Z g 1
17 W17-17 Tube e 2
18 W17-18  Pipe Assembly 4R E 1
19 W17-19  Qil Release Plug i 1
20 W17-20  Guide E AR 1
21 W17-21 Oil Distributor "H 1
22 W17-22  Pipe Assembly 4R & 48 1
23 W17-23  Pipe =] i 4R & 1
24 W17-24  Pipe Assembly “ ok sRE 1
25 W17-25 Oil Tube A 1
26 W17-26 Oil Distributor "E ik 1
27 W17-27  Pipe A 1
28 W17-28 Felt FE£ut 1
29 W17-29 Joint Screw 24P R 1
30 W17-30  Oil Distributor Assembly e A 1
31 W17-31  Washer R 6
32 W17-32 Oil Tube g 1






LUBRICATION MECHANISM (2)

Sk (2)

18

Ref. Parts Amt.
No. No. Description o FA Req.
1 W18-1 Guide E R 1
2 W18-2 Oil Reservoir A 1
3 W18-3 Gasket 5 o 3 1
4 Wi18-4  Screw (3/8-28X10) 32 44 1
5 W18-5 Screw (M8-1.25X20) 2 44 4
6 W18-6 O-Ring hIR 1
7 W18-7 Bracket Hoh e 1
8 W18-8 Pump Body (Opper) LR 1
9 W18-9 Rotor 7’ #8-F 2
10 W18-10  Rotor Ik 2
11 WI8-11  Pump Body (Lower) HEART R 1
12 W18-12  Screw (M5-0.8X8) $Z 44 1
13 W18-13 Shaft HH b 1
14 W18-14  Cover FHEEKA 1
15 W18-15 Screw (M4-0.7X40) 2 44 2
16 W18-16 Screw (M4-0.7X30) ¥2 %4 2
17 W18-17 Worm Wheel o 1
18 W18-18 Screw (M5-0.8X5) B2 44 2
19 W18-19 Screw (M5-0.8X12) B2 44 2
20 W18-20 Bracket /Oil Filter s 1
21 W18-21 Joint Screw ¥2 44 2
22 W18-22 Oil Filter & 48 1
23 W18-23  O-ring ORY H 3% 1
24 W18-24  Oil Filter Cover EEE 1
25 W18-25  Filter seal JE 4845 T R 1
26 W18-26 Screw (M4X0.7X12) ¥Z 24 3
27 W18-27  Pump Assembly Hiham 1
28 W18-28  Qil Filter Screen 8 JJ8. i 4 1
29 W18-29  Cover THEKE 1
30 W18-30  Oil Filter Cover Assembly ] 1




19




HR DEVICE AR E 19
Ref. Parts Amt.
No. No. Description o FA Req.
1 W19-1 Oil Reservoir ERE 1
2 W19-2 Cap ERGELE 1
3 W19-3 Hinge Pin B 0 44 2
4 W19-4  Felt FEU 1
5 W19-5 Screw (M3.5-0.6X6) ¥2 24 2
6 W19-6  Screw (1/8-44X6.5) 47 4 4
7 W19-7 Silicone Oil Reservoir Com o 1
8 W19-8 Cover hiE 5 1
9 W19-9 Needle Cooler (Lower) EAR S UES 1
10 W19-10 Tube e 1
11 W19-11  Felt FEEH 1
12 W19-12 Felt EEN 1
13 W19-13 Oil Wick IR 1
14 W19-14 Screw (M4-0.7*10) ¥2 4 2
15 W19-15 Plug R zk 1
16 W19-16 Thread Guide B R 1
17 W19-17  Thread Glide Az 3
18 W19-18  Holder W32 1
19 W19-19 Screw (1/8-44X3.5) L2 3
20 W19-20  Cover HhE 1
21 W19-21 Screw (3/32-56X3) ¥2 44 2
22 W19-22  Stitch Unlocker Mounting Bracket Bhag g 42 1
23 W19-23  Stitch Unlocker Spring Holder B4 38 R Ehn 1
24 W19-24  Stitch Unlocker Spring BB F 1
25 W19-25 Pin 1545 1
26 W19-26  Washer AR 1
27 W19-27 Screw (M4-0.7X8) B2 44 2
28 W19-28 Screw (11/128-56X3) B2 44 1
29 W19-29  Silicone Oil Reservoir Com. Ass. 1E AL A 2 4a 1
30 W19-30  Oil Reservoir Assembly R F: 1
31 W19-31  Cover Assembly 35 1



we0-6

\\\JL////////
welo-17

-16

MJ 2600
(HEE T

Series Technical Manual

T RERI AR () IR 5]
MING JANG SEWING MACHINE CO,, LTD.

)))))))))

(FEHA)
Series Technical Manual

MJ 2600

@ MING IANG
e

HITRERIBI A AR L 6]
MING JANG SEWING MACHINE CO, LTD.

w20-24

we0-20

w20-19

wea0-18

we20-34

w20-21

wel-23

we20-25

s

i}
St

RO O

we0-27/




ACCESSORIES 4 45 20
Ref. Parts Amt.
No. No. Description o FA Req.
1 W20-1 Cushion Rubber By R 3 4

2 W20-6 Screw Assembly PR 1

3 W20-14  Bracket X IFZE 2

4 W20-15  Screw Assembly b 1

5 W20-16  Belt Cover Assembly K sd 1

6 W20-17 Oil B 1

7 W20-18 Oiler 4 1

8 W20-19  Funnel =k 1

9 W20-20  Parts Book PN 1

10 W20-21  Machine Cover B REE 1

11 W20-22  Pedal Assembly JBE Ry 25 AR 48 1

12 W20-23  Screwdriver R AT 1

13 W20-24  Instruction Book “e1% F 1

14 W20-25  Thread Stand Assembyl H2EM 1

15 W20-26  Pulley Cover Assemlby Kirdhs 1

16 W20-27  Lamp Assembly pSai 1

17 W20-33  Screw ANEE 4 3

18 W20-34  Drier SRR E 1

19 W20-35  Guide Assembly AR 48 1



2]




Q DEVICE AN & 21
Ref. Parts Amt.
No. No. Description o FA Req.
1 W21-1 Tape Disc,C.Set A Ak Ak 4B 1
2 W21-2 Presser Foot Assembly JE Bap 1
3 W21-3 Rear Subplate % &35 # B AR 1
4 W21-4 Screw (M6-1X6) ¥ 4% 2
5 W21-5 Washer R 2
6 W21-6 Needle Plate 4R 1
7 W21-7 Main Feed Dog EEMG 1
8 W21-8 Differential Feed Dog = B E A 1
9 W21-9 Bracket / Stitch Plate AR 1
10 W21-10  Front Subplate AT 8,35 # B AR 1
11 W21-11 Screw (M4-0.7X5) %2 44 2
12 W21-12  Washer # R 6
13 W21-13  Auxilary Plate/Front Cover AT B R 1
14 W21-14 Screw (M4-0.7X4) 2 44 2
15 W21-15  Screw 32 44 2
16 W21-16  Binder W\ LB F-mrs ke ]
17 W21-17  Binder Mount (Upper) o\, 6,1% B 22 (L) 1
18 W21-18 Screw (M5-0.X8) %2 4 2
19 W21-19  Washer £ 1
20 W21-20  Binder Mount (Lower) wlo\. 6,:% %5 22(F) 1
21 W21-21  Tape Disc A 4 A 1
22 W21-22  Tape Disc Post Assembly A4k A% b 4. 1
23 W21-23  Guider Bar Holder ST 2
24 W21-24  Screw (M3-0.5X3) 92 44 4
25 W21-25  Binding Cloth Guider Bar FARA TAR 2
26 W21-26  Binding Cloth Pension Bar RARAT 3R A1 AT 2
27 W21-27 Collar B 1
28 W21-28 Screw B2 44 1
29 W21-29  Tape Disc Post A A% A% b 1
30 W21-30  Tape Guide A2 B 2R 1
31 W21-31 Screw REE &4 3
32 W21-32  Binding Cloth Guider B TR 1
33 W21-33 Nut 32 g 2
34 W21-34 Screw (M4-0.7X8) ¥2 44 6
35 W21-35 Screw (9/64-40X4.5) 2 44 2
36 W21-36 Screw (M3-0.5X6) k2 44 2
37 W21-37  Positioning Bushing EALE 2
38 W21-38  Needle Plate Assembly SR 48 1
39 W21-39 Binder, C.Set A2 ekl o\ 6,38 48 1






SPECIFIC PARTS (1) A B 22
Ref. Parts Amt.
No. No. Description o FA Req.
1 W22-1 Front Cover A& 1

2 W22-2 Hinge sk 1

3 W22-3 Auxiliary Plate/Front Cover By & 1

4 Ww22-4 Screw (M4-0.7X8) ¥ 44 3

5 W22-5 Screw BZ A 1

6 W22-6 Spring % h 2

7 W22-7 Pin B K &5 1

8 W22-8 Screw (M3-0.5X3) B2 44 2

9 W22-9 Screw (M4-0.7X8) B2 44 2

10 W22-10 Guide EAR 1

11 W22-11 Screw (M5-0.8*10) ¥2 44 2

12 W22-12  Washer £ 2

13 W22-13  Takeup Cover i E 1

14 W22-14  Screw (M4-0.7X6) 37 44 1

15 W22-15 Screw (M4-0.8X8) X2 4 2

16 W22-16 Washer A 2

17 W22-17  Fabric Edge Guide (Right) EAE 2
18 W22-18  Fabric Edge Guide (Left) Y X 1
19 W22-19 Screw (1/8-44X2.5) 2 44 2

20 W?22-20  Folder Stand IR 1

21 W22-21 Folder Stand Assembly T HEA 1

22 W22-22  Front Cover Assembly IR 1

23 W22-23 Screw (9/64-40X5.5) B2 44 1

24 W22-24  Eccentric Pin A 4a 1

25 W22-25  Screw (M4-0.7X4) 37, 44 |
26 W22-26  Cushion By i # 1

27 W22-27 Screw (M4-0.7X16) 2 44 2






ELECTRICAL TYPE PRESSER FOOT LEFTER E A A 36 B 4 23
Ref. Parts Amt.
No. No. Description o FA Req.
1 W23-1 Washer AR 2
2 W23-2 Presser Foot Lefter Solenoid 36 R Hop B 7 B 1
3 W23-3 Solenoid Bracket Rz AR 1
4 W23-4 Washer A 2
5 W23-5 Screw (M6-1X15) ¥2 24 2
6 W23-6 Washer Ey 2
7 W23-7 Magnet AR 1
8 W23-8 Washer A 2
9 W23-9 Gvro Wheel B 1
10 W23-10 Nut ¥ g 1
11 W23-11 Nut $Z g 2
12 W23-12  Band (12cm) F % (12cm) 1
13 W23-13  Screw (M5-0.8X12) ¥2 4% 8
14 W23-14 Screw (M4-0.7X4) 2 44 1
15 W23-15  Synchroniser Place A3 RRE BB 1
16 W23-16  Tension Release Lever ik 1 B ARAT 1
17 W23-17  Cord Clamp 8®E® 1
18 W23-18  Tension Release Conecting Plate SR REAE B AR 1
19 W23-19 Screw (M4-0.7X6) 2 44 7
20 W23-20  Tension Release Block ik 1 BEHE R 1
21 W23-21 Thread Pull-off Bar AR T RAT 1
22 W23-22 Ring CHl iz 1
23 W23-23  Thread Pull-off Bar Holder B 8% 54 SR AT B 1
24 W23-24 Screw (M4-0.7X4) B2 44 1
25 W23-25 Screw (11/64-40X12.5) %2 44 1
26 W23-26  Collar s AL B IR 1
27 W23-27  Lever w"HE 1
28 W23-28  Cord Clamp BE 2
29 W23-29  Thread Pull-off Evelet BRIRER 1
30 W23-30  Screw (M3-0.5X4) 32 44 5
31 W23-31  Hook %649 5
32 W23-32 Activity Shelf P 7/ 1
33 W23-33 Screw (11/64-40X5) ¥2 %4 1
34 W23-34 Washer A 1
35 W23-35  Synchroniser A B 35 1
36 W23-36  Tension Release Lever Assembly TR BEHARAR 4 1
37 W23-37  Lever Assembly B w 1
38 W23-38 Plug FLE 1
39 W23-39  Presser Foot Lefter Solenoid Assembly 35 R Fop & mi B 1






BOTTOM TRIMMER MECHANISM JE SRV 8% 7] HiAs 24
Ref. Parts Amt.
No. No. Description o FA Req.
1 W24-1 Lower Knife Driving Lever T 7] Bedpig AR 1
2 W24-2 Connecting Block R 1
3 W24-3 Screw (9/64-40X38) ¥2 44 1
4 W24-4 Screw (M4-0.7X8) ¥ 44 1
5 W24-5 Screw (M4-0.7X2.5) ¥ 44 2
6 W24-6 Lower Knife Carrier RZPEi % 1
7 W24-7  Screw (M3-0.5X2.5) 82 4 2
8 W24-8 Connecting Plug T 7] 16 2R 1
9 W24-9 Lower Moving Knife FTEE ] 1
10 W24-10  Lower Knife Holder T 7] B % 1
11 W24-11  Upper Fixing Knife Carrier LBl & 73 1
12 W24-12  Screw (M4-0.7X4) 37 44 2
13 W24-13 Nut S 2
14 W24-14  Knife Guede Lever Rk RS 2
15 W24-15  Knife Guede Lever Eccentric Ring RN 2
16 W24-16 Screw (M4-0.7X7) ¥Z 44 2
17 W24-17  Clamp Spring #®3¥& A 1
18 W24-18 Thread Guide Ry 1
19 W24-19 Screw (M4-0.7X4) 2 44 2
20 W24-20  Upper Knife Carrier Spring TERANERES 1
21 W24-21 Screw (M4-0.7X2.6) ¥Z 44 1
22 W24-22  Looper Thread Guide J& &b e AR 1
23 W24-23 Screw (M3-0.5X3) %2 4 2
24 W24-24  Crank Chamber Cover thindhE & 1
25 W24-25 Screw (M2-0.4X4) %2 4 2
26 W24-26  Upper Fixing Knife T EET 1
27 W24-27 Screw (M2-0.4X6) ¥Z 44 2
28 W24-28 Screw (M2-0.4X10) ¥Z 44 1
29 W24-29 Screw (M2-0.4X3.5) ¥2 44 1
30 W24-30  Upper Fixing Guide FEEANET % 1
31 W24-31  Clamp Spring F R BIEA 1
32 W24-32  Clamp Spring Pressure KBRS EE TR 1
33 W24-33  Clamp Spring Pressure Holder K BR A REE E R 1
34 W24-34  Clamp Spring Pressure Adjusting Piece &A% E AR 1
35 W24-35  Thread Guide Hee R 1
36 W24-37 Screw (M4-0.7X8) ¥Z 44 2
37 W24-38 Screw (M4-0.7X8) ¥Z 44 8
38 W24-39 Lower Knife, C.Set 7K 1



25

S
o) ﬂ\
o =
o -~ /S N— -
\ \ H @)
#f@v/.\\n / /
-7
\A m / ln.ﬂ / o
/ .\\ F

A

18



ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM & %% A\, F 11 7] B $) # A%

Ref. Parts Amt.
No. No. Description 5t P4 Req.
1 W25-1 Washer £y 2
2 W25-2 Trimming Solenoid Support F 1 71 E wE R R 1
3 W25-3 Screw (M6-1X15) ¥Z %4 2
4 W25-4 Trimming Solenoid F 171 & ## R 1
5 W25-5 Screw (M5-0.8X12) B2 44 5
6 W25-6 Return Shaft 18 & b 1
7 W25-7 Spring 5% 3 1
8 W25-8 Spring % % 1
9 W25-9 Screw (11/64-40X4) B2 44 5
10 W25-10 Plunger A EHIE 1
11 W25-11  Collar EALE IR 3
12 W25-12 Band (12cm) F ##(12cm) 3
13 W25-13  Terminal Holder W e 1
14 W25-14  Terminal Thread b 44 1
15 W25-15  Cord Clamp ®BE 2
16 W25-16 Screw (3/32-56X7) ¥2 4 2
17 W25-17 Screw (M4-0.7X8) ¥2 44 1
18 W25-18  Terminal Thread I 4 4 1
19 W25-19 Screw (M5-0.8X6) 2 44 1
20 W25-20 Solenoid Dust-Proof Cover F 5k ) By e B 1
21 W25-21  Solenoid Dust-Proof Cover TR R E 1
22 W25-22 Nut $Z g 1
23 W25-23 Nut 2 g 1
24 W25-24  Washer # R 1
25 W25-25  Rubber Cushion R 1
26 W25-26  Terminal Holder Assembly ¥t 64 1



27

©)-a




THREAD STAND $4Em 27
Ref. Parts Amt.
No. No. Description ot P4 Req.

1 W27-1  Thread Stand Ass.(5-Spools) soem 1



e

wes8-3 WE28—-4%5 wes-6
wWe8-8 wWe8-10%4 ll-l/
weg8-11

weg-23 wag-28 | | was-25
SRR weg-9
(L) weg-27
24
12
wes-13 W28-15
ARRCH AP




ATTACHMENT BOX et 8

Ref. Parts

Amt
No. No. Description ot P4 Req.
1 W28-1 Attachment Box M4 & 1
2 W28-2 Screwdriver Y 1
3 W28-3 Thread Tweezers EXES 1
4 W28-4  Needle 34t 5
5 W28-5 Iron Chain ARk 1
6 W28-6 Threading Wire F SRR 4 1
7 W28-7 Wrench R F 1
8 W28-8 Wrench R F 1
9 W28-9 Fabric Guide Assembly R4 1
10 W28-10 Band (12cm) F 122 ) 4
11 W28-11  Oil Filter 4 1
12 W28-12  Bright Board For Hemming Prid T MA 2% AR 1
13 W28-13  Bright Board %R 1
14 W28-14  Hemming set EU T X 1
15 W28-15 Guide E AR 1
16 W28-16 Hexagonal Wrench (1.5mm) N 7< AR F(1.5mm) 1
17 W28-17  Hexagonal Wrench (3mm) M 75 A A& F (3mm) 1
18 W28-18  Hexagonal Wrench (5Smm) M 75 A AR F (5mm) 1
19 W28-19 Screw (M2.6-0.45%4) ¥Z %4 2
20 W28-20 Fabric Guide(Left) (A 1
21 W28-21  Fabric Guide(Right) HER(E) 1
22 W28-22  Screwdriver R 4hAe T 1
23 W28-23  Sewing Guide For Bulging Type Seams Coveri 35 & B ¥4 5 1
24 W28-24  Trans Former GRS 1
25 W28-25  Presser Foot Sewing Guide For Seams Coverin £ &3¢ 5 F Z 37 8 5 71 5 1
26 W28-26  Hexagonal Wrench (2.5mm) N 75 AR F(2.5mm) 1
27 W28-27  Sewing Guide For Flattening Type Seams Cove 35 F F747 35 40 1
28 W28-28  Sewing Guide For Flattening Type Seams Cove 5% M 577 5 aGER Z &4 508 |1



